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DSC /(mW/mg) Flow /(ml/min)
|+ exo Peak: 260.7 °C
Onset: 254.9 °C r 250
e End: 2645 c
0.5 1)
- 200
0.0
- 150
05+ 100
)
~ 50
-1.0 1
0
50 100 150 250 .
Temperature /°C
23-04-09 16:02 User: 10
: NETZSCH DSC 200F3 240-20-0648-L File : CANETZSCH\Proteus\data5\42044-1.ngb-dd5
Calibration Reference : Empty,0 mg Mode/type of meas. : DSC / sample with correction
420441 Material : Zn Segments : n
4/9/2023 3:30:00 PM Corrftemp.cal : mp-25-400.ngb-bd5 / TempCal-05021401.ngb-td5 Crucible : Pan Al, open
: Razi Metal. res. Ctr. Sens.file : SensCal-05021401.ngb-ed5 Atmosphere : N2, 50.0mlVmin / N2, 50.0mFmin
1 MAK Range : 25/10.0(K/min)/300 Corrim. range : 020/5000 pv
CsCl, 11 mg Sample car/TC : DSC 200F3 t-sensor/ E

Created with NETZSCH Proteus software



RAZI METALLURGICAL RESEARCH CENTER -’é\ TEST REPORT

Established 1982

Tqer O f " 1
8 g 42044-1 C](Iff};‘% NP Riame Ata Polymer Sanat Aras LabFipirgpmental Condxt:ons
Date of Rece tion: 4 : :
Sample(s) Reclgwed at: 2023/3/19 C]e,%n Iigffrenc § Te?ﬁn?glet;g&re : 23%
Date of Financial Approval: Hert Hetree e Novibers 01/1/840 - Hutmidity:

Date of Financial Verifying:  2023/4/4 WG 53%

Date of Test:

Testing End Date: 2023/5/24 %UStomEf Address: NO.ZZ,Phase2,Aras Area Test was performc\d under the

Date of Issue: Sumble Nae: scope of ISO/IEC 17025

it 20255 Sample Name: SAMPLE

g‘égélon No.: 0 Sampling was done by the customer.
R __DPaoe- 1 of 8

DSC(Differential Scanning Calorimetry)

According to: SO 11357-3:18
Result
. b - Gas M : Heating rate N2 purity Heating range
Instrument Specification 2 Specification r:;s _ Calibration °C/min : % °C
; Aluminum 16 mg 5 By temperature &
DSC200 F3Maia - S N2(50 ml/min) 12 e 10 o0 5005 25-300

- Onset temperature : 254.9°C
- Midpoint temperature : 260.7°C
- End temperature : 264.5°C

Note
- DSC spectrum is attached.

® Approved laboratory by INSO,
MHME & ED

@ Certified as research center
by MIMT & MSRT

@ Selected as premier research center
by MIMT for 2015 to 2021

@ Selected as premier laboratory
by NTLN in 11 consecutive years

@ Selected as premier laboratory by
IHTLN in 6 consecutive years

Expert

Desarmtad

Technical Manager

Report is valid only with hologram, embossed paper and stamp. RMRC has no responsibility for sampling process and sample name. Test samples will be stored only for one month after the tests.

Test results will be valid only for the tested samples. All information related to test results is considered confidential and can not be presented to anyone else except with the permission of the customer or due
Voice of the customer: (+98)(21) 46831568

Zip Code: 3753146171
Email: info@razi-center.net

to legal requirements. for further information please call laboratory manager. for direct contact with the CEO please call (+98)(21) 46815533
Address: No. 8, Fernan St., HajGhasem Asghari Blvd., Shahre Ghods Entrance, 2Ith Km, Karaj Makhsous Rd., Tehran, Iran.

Tel: (+98)(21) 6307 and 46831570 - 7
QQ ((+98)(912) 7990870  Fax: (+98)(21) 46831597 - 46843371  Website: www.razi-center.net

'ﬁa erian




RAZI METALLURGICAL RESEARCH CENTER @ TEST REPORT

Established 1982

Order No.: - i ‘ : 2
Orgcrﬁ\xrg: 42044-1 (‘é{%’%&%@n&?ﬁme Ata Polymer Sanat Aras Labcg%xa}%gpmental Conditions

Date of Reception: I : .
Sample(s) Il{ecelvlcd at: 2023/3/19 (Eient ﬁe erenceﬁo.' Te%%%?:?grﬁrc : 23%
DDate (f)fl‘_ Fmamila‘lfAPg?ovak T 1ent Reference Number: 01/1/840 . Hani o

ate of Financial Veritying: OISTUTe: 53%

Date of Test: }}Iddress:
Testing End Date: 2023/5/24 ustomer Address: NO.22,Phase2,Aras Area Test was performed under the

Date of Issue: ' scope of ISO/IEC 17025
Cﬁrrc‘ng Daﬁz: 2023/5/24 Sa;g%llg %ggg SAMPLE

evision No.: :

Rﬁ;gé(m No.: 0 Sampling was done by the customer.
Pace: 2 of 8

Density Determination

According to: ISO 1183-1:2019(method A),ISIRI 7090-1(Method A)

Results of density test at 23°C & 50% relative humidity:

e R RS <
1 1.346 1346 1.351
2 1.344 1344 1.349
3 1.343 1343 1.348
average 1.344 1344 1.349

Note
- The temperature of methanol is 23°C. 4
- The specimens were prepared by cutting & prior to testing they were conditioned @ Standard laboratory conditions
(23£2°C & 50+5% relative humidity) for 24 hours.
- According to the standard, at least 3 specimens shall be tested.
- Date:2023.04.16

® Approved laboratory by INSO,
MHME & ED

@ Certified as research center
by MIMT & MSRT

@ Selected as premier research center
by MIMT for 2015 to 2021

@ Selected as premier laboratory
by NTLN in 11 consecutive years

® Sclected as premier laboratory by
IHTLN in 6 consecutive years

Technical Manager

Dasorirnghay

Report is valid only with hologram, embessed paper and stamp. RMRC has no responsibility for sampling process and sample name. Test samples will be stored only for one month after the tests,

Test results will be valid only for the tested samples. All information related to test results is considered confidential and can not be presented to anyone else except with the permission of the customer or due
to legal requirements. for further information please call laboratory manager. for direct contact with the CEO please call (+98)(21) 46815533
Address: No. 8, Fernan St., HajGhasem Asghari Blvd., Shahre Ghods Entrance, 2 lth
€)M : (+98)(912) 7990870

Voice of the customer: (+98)(21) 46831568
Zip Code: 3753146171 Tel: (+98)(21) 6307 and 46831570 - 7
Email: info@razi-center.net

Km, Karaj Makhsous Rd., Tehran, Iran.

Fax: (+98)(21) 46831597 - 46843371  Website: www.razi-center.net

]
bofatory Manager

ajerian




RAZI METALLURGICAL RESEARCH CENTER -’é\ TEST REPORT

Established 1982

rder No.: : ; : ’ -
SN 42044-1 Cignt,Nam&ime Ata Polymer Sanat Aras Labe finydgpnmental Conditions
Date of Reception: - Temperature: '
ample(s) Received at: 2023/3/19 ¢ Eﬁm lﬂffﬁfence 1@0': T(:Irjnpcratuifc : 23%
Date of Financial Ap roval: ent Refterence Number: 01/1/840 -H idity:
Date of Financial Verifying: ~ 2023/4/4 Add %wutg'éz 53%
Date of Test: ress:
Testing End Date: 2023/5/24 ustomer Address: NO.22,Phase2,Aras Area Test was performed under the
Date of Issue: Sample e scope of ISO/IEC 17025
Current Date: 2023 4 :
et & Sample Name: SAMPLE
R%‘gémn No.: 0 Sampling was done by the customer.
Paoe: ) 3 of 8
@ Approved laboratory by INSO,
Hardness Test MHME & ED
Accordmg to: 450 868 @ Certified as research center
by MIMT & MSRT
Result
g @ Selected as premier research center
Result ‘of hardness test is: by MIMT for 2015 to 2021
Row Shore D
@ Selected as premier laboratory
1 79 by NTLN in 11 consecutive years
2 78 @ Sclected as premier laboratory by
IHTLN in 6 consecutive years
3 80
4 80
5 79 :
Average 79

Notes

- Prior to testing, the specimens were conditioned @ standard laboratory conditions (23+2°C) for 24 hours.
- Serial number (D) : 13241, Date of last calibration : 1402/01/21, Calibration due date: 3months.Date of test:1402/01/30

Technical Manager

Pasareingad

Report is valid only with hologram, embossed paper and stamp. RMRC has no responsibility for sampling process and sample name. Test samples will be stored only for one month after the tests.

Test results will be valid only for the tested samples. All information related to test results is considered confidential and can not be presented to anyone else except with the permission of the customer or due
to legal requirements. for further information please call laboratory manager. for direct contact with the CEQ please call (+98)(21) 46815533
Address: No. 8, Fernan St., HajGhasem Asghari Blvd., Shahre Ghods Entrance, 2 lth Kim, Karaj Makhsous Rd., Tehran, Iran.
O ®: (+98)(912) 7990870

Voice of the customer: (+98)(21) 46831568
Zip Code: 3753146171  Tel: (+98)(21) 6307 and 46831570 - 7
Email: info@razi-center.net

Fax: (+98)(21) 46831597 - 46843371  Website: www.razi-center.net

i
bo¥atory Manager

Jajerian




RAZI METALLURGICAL RESEARCH CENTER -’@\ TEST REPORT
Established 1982 a4

Qrder No.: , : : ‘ . "
Otder No: 420: Cisstor N(;rlrllgnt Name: AR e Sa e A Condition Lab. Environmental Clondltlons
Date of Reception: ) - Temperature:
Sample(s) RECCIYCC{ at: 202 . Cher\t[ Reﬁerenceﬂ? & T@mperatum . 23°¢c P
Date of Financial Approval: Client R erence INumber: 1/840 " Hufnldlty
Date of Financial Verifying: 202! Moisture: 53% '
Date of Test: dress:
Testing End Date: 202: Customdll Address: NO.22,Phase2,Aras Area Test was performed under the
Date of Issue: S e N scope of ISO/IEC 17025
y . ample Name:
Revision No: 20% sample tfame: SAMPLE
B;‘élesmﬂ No.: 0 Sampling was done by the customer.
Page- a
. . ® Approved laboratory by INSO,
Determination of Charpy Impact Strength (no notch) o
According to: . BS EN SO 179-1:2010+A2:2013 & Cerfified aseiieRtentor
Result: Result of impact test at 23°C & 50% relative humidity: by MIMT & MSRT
Dimension i
I @ Selected research center
No. | width * thickness | "MPACtENerBY | ImpactStrength | o g ooy e i
1 10.12*2.01 1.20 58.99 Non-break (NB) @ Selected as premier laboratory
2 10.07*2.00 1.58 78.45 Non-break (NB) by NTLN in 11 consecutive years
3 10.23*1.99 1.33 65.33 Non-break (NB) @ Selected as premier laboratory by
4 10.16*2.00 1.64 80.71 Non-break (NB) IHTLN in 6 consecutive years
5 9.74*2.03 1.29 65.24 Non-break (NB)
6 10.00*2.01 1.00 49.75 Non-break (NB)
7 10.06%2.03 1.33 65.13 Non-break (NB)
8 10.09*2.00 1.34 66.40 Non-break (NB)
9 10.09*2.00 1.10 54.51 Non-break (NB)
10 10.03*2.00 117 58.33 Non-break (NB)
Average : 64.28
Standard Deviation 9.71
Expert
Notes
- Specimens were tested by the pendulum with capacity = 5J fes : fod
- The specimens were prepared by cutting & prior to testing they were conditioned @ standard laboratory
conditions (23+2°C & 50+5% relative humidity) for 24 hours. :
- According to the standard, at least 10 specimens shall be tested. LM RATALES

?

Report is valid only with hologram, embessed paper and stamp. RMRC has no responsibility for sampling process and sample name. Test samples will be stored only for one month after the tests.

]
Test results will be valid only for the tested samples. All information related to test results is considered confidential and can not be presented to anyone else except with the permission of the customer or due LahotptoryManager
to legal requirements. for further information please call laboratory manager. for direct contact with the CEO please call (+98)(21) 46815533 Voice of the customer: (+98)(21) 46831568
Address: No. 8, Fernan St., HajGhasem Asghari Blvd., Shahre Ghods Entrance, 21th Km, Karaj Makhsous Rd., Tehran, Iran. ~ Zip Code: 3753146171  Tel: (+98)(21) 6307 and 46831570 - 7 a er I a n
og/ (+98)(912) 7990870  Fax: (+98)(21) 46831597 - 46843371  Website: www.razi-centernet  Email: info@razi-center.net !




RAZI METALLURGICAL RESEARCH CENTER -’@\ TEST REPORT

Fstablished 1982

Order No.: , i . | i iti
Orﬁcr 1&\‘13: 42044-1 %§&$§Wame Ata Polymer Sanat Aras Lab. Fnyvironmental Conditions
Date of Reception: d . :
Sample(s) Received at: 2023/3/19 C(ljent ]f{eference o. Te%%?;%ﬁ;‘{ﬁ;e :

Date of Financial Approval: ient Reference Number:  01/1/840  HAE
Dst: of{"}na?aal Verifying:  2023/4/4 d Rﬁ%lstaé:

ate of lest: Iress:
Testing End Date: 2023/4/18 ustomer Address: NO.22,Phase2,Aras Area of scope the under performed

Date of Issue: ] was Test ISO/IEC17025
Cﬁrrqn; Dfi\tlc: 2023/5/24 Sa;glnlz)lﬁ_ ]13223 SAMPLE standard.

evision No.: :
;lgséon No.: 0 Sampling was done by the customer.
Page- L4 of 8
. ® Approved laboratory by INSO,
Wate_r Absorption MHME & ED
According to: ISO 62-2008

Description
- The test.specimens were kept at 50°C for 24 hours & then in water at room temperature for 24 hours.

Result
- Water absorption of the sample is equal to 1.46 % (w.w).

Note
- The test was done on 3 specimens & average of results were reported.

@ Certified as research center
by MIMT & MSRT

@ Selected as premier research center
by MIMT for 2015 to 2021

@ Selected as premier laboratory
by NTLN in 11 consecutive years

® Sclected as premier laboratory by
IHTLN in 6 consecutive years

Technical Manager

Aaderrnghad

Report is valid only with helogram, embossed paper and stamp. RMRC has no responsibility for sampling process and sample name. Test samples will be stored only for one month after the tests,

Test results will be valid only for the tested samples. All information related to test results is considered confidential and can not be presented to anyone else except with the permission of the customer or due
to legal requirements. for further information please call laboratory manager. for direct contact with the CEO please call (+98)(21) 46815533
Address: No. 8, Fernan St., HajGhasem Asghari Blvd., Shahre Ghods Entrance, 2]th Km, Karaj Makhsous Rd., Tehran, Iran.
O™ : (+98)(912) 7990870

Voice of the customer: (+98)(21) 46831568
Zip Code: 3753146171  Tel: (+98)(21) 6307 and 46831570 - 7
Email: info@razi-center.net

Fax: (+98)(21) 46831597 - 46843371  Website: www.razi-center.net

alerian

[}
boFatory Manager
§




RAZI METALLURGICAL RESEARCH CENTER ,0\ TEST REPORT
Fstablished 1982 B —4

rger INO.. i . | i sz
Srder Ng: 42044-1 Clignt NAM&hme Ata Polymer Sanat Aras Labe finiiggnmental Conditions
Date of Reception: . : .
Sample(s) Rec?:i}rcd at: 2023/3/19 CEFnt ];iffprence h{o‘; Te}l%%%%ﬁiﬁi‘c -
Date of Financial Approval: lent Reterence Number: — 01/1/840 Himidity:
Date of Financial Verifying:  2023/4/4 - RSt
Date of Test: Address:
Testing End Date: 2023/4/18 ustomer Address: NO.22,Phase2,Aras Area of scope the u?der performed
Date of Issue: was Test ISO/IEC17025
' : Sample Name: standard.
R%i.l-l%?(t)r? ﬁ}tg_: 2023/5/24 Saxgple Name: SAMPLE

g‘gfiéi'ion No.: 0 Sampling was done by the customer.

oE- I of 8

® Approved laboratory by INSO,
MHME & ED

@ Certified as research center
by MIMT & MSRT

@ Selected as premier research center
by MIMT for 2015 to 2021

@ Selected as premier laboratory
by NTLN in 11 consecutive years

® Selected as premier laboratory by
[HTLN in 6 consecutive years

Image of the sample

Technical Manager

Aeseenaglay

Report is valid only with hologram, embossed paper and stamp. RMRC has no responsibility for sampling process and sample name. Test samples will be stored only for one month after the tests.

Test results will be valid only for the tested samples. All information related to test results is considered confidential and can not be presented to anyone else except with the permission of the customer or due [yato M”“agg"

to legal requirements. for further information please call laboratory manager. for direct contact with the CEO please call (+98)(21) 46815533 Voice of the customer: (+98)(21) 46831568

Address: No. 8, Fernan St., HajGhasem Asghari Blvd., Shahre Ghods Entrance, 21th Km, Karaj Makhsous Rd., Tehran, Iran. ~ Zip Code: 3753146171  Tel: (+98)(21) 6307 and 46831570 - 7 a er l an
0@ (+98)(912) 7990870  Fax: (+98)(21) 46831597 - 46843371  Website: www.razi-centernet  Email: info@razi-center.net '




RAZI METALLURGICAL RESEARCH CENTER -’0\ TEST REPORT
Established 1982

No.: : s 5 o
St 420441 Chent,NeMEime Ata Polymer Sanat Aras Labe Fifipgpmental Conditions
Date of R ion: ’

Date of Financial Approval: Flcnt cterence Number: . 01/1/840 Hhitiidit:
Date of Financial Veri?ying: 2023/4/4 - S
Date of Test: Address: 1
Testing End Date: 2023/5/24 ustomer Address: NO.22,Phase2,Aras Area of scope the under performed
Date of Issue: g e N was Test ISO/IEC17025
. ample Name: standard,
%‘éﬂ?fﬁé;? No.: Al by SanIl)plc Name: SAMPLE tancar
%%‘é‘él(’n No.: 0 Sampling was done by the customer.
PHUF’" 7 of 8
i @® Approved laboratory by INSO,
Tensile test b s g
According to: BS EN ISO 527-2:2017&BS EN I1SO 527-4:2022
- __Results of tensile test at 50% relative humidity and 23°C: ‘E“;j{?:{‘}:;‘;:gﬁ;h feater
No width Thickne_s; Initial Area gauge Speed Force (N) Elongation (%) | Tensile Strength (MPa) ¥
“| (mm) | (mm) (mm?) | length (mm) | (mm/min) | at Yield Point | at Break | at Yield Point | at Break | at Yield Point | at Break ® Sclected as premier research center
1 10.38 ' 2.00 20.76 50 50 876.07 888.53 8 36 42.2 42.8 by MIMT for 2015 to 2021
2 | 1000 | 2.01 20.10 50 50 858.27 864.30 10 40 42.7 43.0 eidss
by NTLN in 11 consecutive years
3 10.99 2.02 22.20 50 50 927.95 932.39 9 41 41.8 42.0
@ Selected as premier laboratory by
) 10.69 2.00 21.38 50 50 934.31 936.44 10 37 43.7 43.8 IHTLN in 6 consecutive years
15 10.88 2.02 21.98 50 50 956.03 969.21 9 30 43.5 441
i | Average 9 37 42.8 431
Standard deviation 0.84 432 |-- 0.82 0.84

Technical Manager

:

Report is valid only with hologram, embossed paper and stamp. RMRC has no responsibility for sampling process and sample name. Test samples will be stored only for one month after the tests.

[]
Test results will be valid only for the tested samples. All information related to test results is considered confidential and can not be presented to anyone else except with the permission of the customer or due bifatorp Manager
to legal requirements. for further information please call laboratory manager. for direct contact with the CEO please call (+98)(21) 46815533 Voice of the customer: (+98)(21) 46831568 ;
Address: No. 8, Fernan St., HajGhasem Asghari Blvd., Shahre Ghods Entrance, 2 lth Km, Karaj Makhsous Rd., Tehran, Iran. ~ Zip Code: 3753146171 Tel: (+98)(21) 6307 and 46831570 - 7 i a e r | a n
© ™ : (+98)(912) 7990870  Fax: (+98)(21) 46831597 - 46843371  Website: www.razi-center.net  Email: info@razi-center.net !




RAZIM

ETALLURGICAL RESEARCH CENTER -’0\
Fstablished 1982

TEST REPORT

Slertio- 42044-1 CHient Nar§ime
Date of Reception:
Sample(s) Received at: 2023/3/19 Client Iﬁeference o.
Date of Financial Apgroval: ient Rereérence Nuriber: -
Date of Financial Verifying:  2023/4/4
Date of Test: dress:
Testing End Date: 2023/5/24 X%ustomer Address:
Date of Issue:
Current Date: 2023/5/24 ngplle %Isame‘:
Revision No.: ample IName:
Revision No.: 0
age:

ST

2 of R

Ata Polymer Sanat Aras

01/1/840

NO.22,Phase2,Aras Area

SAMPLE

Lah, Fnyironmental Conditions

- Temperature:
Temperature :

- gpdity:.

of scope the under performed
was Test ISO/IEC17025
standard.

Sampling was done by the customer.

Results of tensile test after exposure to water for 1000 hours at room temperature and then exposure at air at ambient temperature

No width | Thickness | Initial Area | gauge Speed Force (N) Elongation (%) Tensile Strength (MPa)
| (mm) {mm) (mm?) length (mm) | (mm/min) | at Yield Point | at Break | at Yield Point | at Break | at Yield Point | at Break
1 10.68 2.01 21.47 50 50 566.72 579.60 34 73 26.4 27.0
2 9.79 2.04 19.97 50 50 513.27 5271.25 30 53 257 26.4
3 10.39 2.04 21.20 50 50 534.13 548.97 34 74 25:2 25.9
4 10.76 2.03 21.84 50 50 567.91 574.47 42 86 26.0 26.3
5 10.88 2.01 21.87 50 50 551.09 572.96 23 42 25.2 26.2
Average : i 33 66 25.7 26.4
Standard deviation 6.91 1777 0.52 0.40
¢  After exposure to water, tensile strength at break decreased by 38.7% and elongation at break increased 78%.
Notes

The specimen was prepared by cutting (strip type) and prior to testing they were conditioned at standard laboratory conditions
(23£2°C and 50+5% relative humidity) for 24 hours.

According to the standard, at least 5 specimens shall be tested.

Date of test :2023.05.23

o rm;ﬁéﬁllg\;mlow by INSO,

@ Certified as research center
by MIMT & MSRT

@ Selected as premier research center
by MIMT for 2015 to 2021

® Seclected as premier laboratory
by NTLN in 11 consecutive years

@ Selected as premier laboratory by
IHTLN in 6 consecutive years

Technical Manager

Hasmeisrghad

Report is valid only with hologram, embossed paper and stamp. RMRC has no responsibility for sampling process and sample name. Test samples will be stored only for one month after the tests.

Test results will be valid only for the tested samples. All information related to test results is considered confidential and can not be presented to anyone else except with the permission of the customer or due
to legal requirements. for further information please call laboratory manager. for direct contact with the CEO please call (+98)(21) 46815533
Address: No. 8, Fernan St., HajGhasem Asghari Blvd., Shahre Ghods Entrance, 2]th Km, Karaj Makhsous Rd., Tehran, Iran.

O«

+98)(912) 7990870  Fax: (+98)(21) 46831597 - 46843371  Website: www.razi-center.net

Email: info@razi-center.net

Voice of the customer: (+98)(21) 46831568
Zip Code: 3753146171

Tel: (+98)(21) 6307 and 46831570 - 7

[
bo¥atory Manager

Jajerian




Main 2023-04-09 16:02 User: 10

Temperature /°C

DSC /(mW/mg) Flow /(ml/min)
1 exo Peak: 260.7 °C
Onset: 254.9 °C 250
. e End: 264.5 °C
0.5 - p 8]
- 200
0.0 -
- 150
0.5 - 100
(1)
i * 50
-1.0 1
-0
50 100 150 200 250

instrument : NETZSCH DSC 200F3 240-20-0648-L File : C:\N

ETZSCH\Proteus\data5\42044-1.ngb-dd5

Project : Calibration Reference : Empty,0 mg Modeltype of meas. : DSC / sample with correction
Identity : 420441 Material ; Zn Segments : n

Date/time :  4/9/2023 3:30:00 PM Corrftemp.cal : mp-25-400.ngb-bd5 / TempCal-05021401.ngb-td5 Crucible : Pan Al, open

Laboratory : Razi Metal. res. Ctr. Sens file : SensCal-05021401.ngb-ed5 Atmosphere : N2, 50.0ml/min / N2, 50.0mV/min
Operator: MAK Range : 25/10.0(K/min)/300 Corrim. range : 020/5000 pv

Sample : CsCl, 11 mg Sample carJTC : DSC 200F3 t-sensor / E

Created with NETZSCH Proteus soltware



